REF.43 - 00555501456




# P/N DESCRIPTION GTR
1 00111980046 TWIN POWER GT2 2400 8MGT 30 BELT
2 87001130000
3 87001120000
4 00111000077 SELF BLO. SCREW M14
5 00111500004 WASHER 15,2X28X2.5
6 00111300099 SCREW
7 00111150019 NUT M14 6S
8 00111000076 SCREW TE M10X25
9 00111550005 WASHER M10
10 00111550010
11 00111000070 WASHER P. 11X30X2.5 ZNT
12 00111900006 TONGUE A 6X6X18
13 87001310000
14 87001000055
15 87001000003
16 87001000005
17 87001000006
18 87001140000 SUPPORT
19 00777100025 KOYO BEARING 6304 2RS
20 00777100001 KOYO BEARING 6205 2RS
21 00111450003 SCREW WASHER M8X20
22 87001000009
23 87001000008
24 89001220002 BEARING PROTECTION DISC
25 87001000001 SUPPORTO ALBERO LAME ZNT
26 87001000002
27 87001000056
28 00111250021 8MA METB NUT
29 90110000001 SPACER WHEEL
30 87001210000 112-GTR MOWER DECK FRAME
31 87001200000 COUPLE RIGHT REENTERING BLADE
32 87001190000 COUPLE LEFT REENTERING BLADE
33 94014000015 RIGHT PULLEY SUPPORT
34 94014000014 BLADE CENTERING SPACER
35 94014000025 BLADES SHAFT COVER
36 00111320001 STUD BOLT M8X16
37 00111250016 SELF BL. NUT UNI 7474
38 00111500028 WASHER P 13X30X4
39 87100100000 DECK CARRIER ARM
40 94014180000 BLADES DISC D=340
41 87100110000 CARRIER FRAME FOR DECK VERT. POSITIONING
42 95139201000 WHEEL TROLLEY FORK
43 95139200001 TROLLEY SHAFT WHEEL
44 00111750005 SPLIT 4X50
45 95139205000 FILLED WHEEL 8x3.00-4
46 90110000001 SPACER WHEEL
47 87100000001 COUPLING FOR CARRIER QUICK FIXING
48 00111500011 WASHER 20X30X2
49 00111650013 SNAP RING D.20X1,5 E
50 00777270010 CLOSED CAP 35X7
51 90106000007 TROLLEY BUSHING
52 00111000170 WASHER 17X30X3
53 00111000175 PIN"R"D.4
54 91100000008 CLEANING HOOK
55 87001000035 BANDELLA PIATTO RASAERBA
56 00111970082 NO SCALPING WHEEL
57 87001270001 PROTEZIONE PIATTO
58 00111700015 PIN
59 00111990017 BUSHING WITH EDGE TFF 20/16,5

REF. 43 - 00555501456



# P/N DESCRIPTION GTR REF. 43 - 00555501456
60 87001000045

61 87001000010

62 00777100059 BEARING CLA 6005 2RS1 25X47X12

63 87001000004 SPACER

64 95125000010 ROLLBAR PIN

65 00111750004 "BETA DECQO" SPLIT PIN

66 87001150000 PULLEY SUPPORT PLATE

67 87001000063 BELT STOP PIN

68 00111000165 GROWER WASHER M10

69 00111300111 SCREW

70 95598020000 COMPLETE BLADE SCREW TG TECh AND GTS
71 00111250013 SELF BL.NUT M10

72 94014000009 LOCKING TROLLEY PIN



= A = Gianni
Ferrari

GTR

REF.43 - 00555501450




# P/N DESCRIPTION GTR REF. 43 - 00555501450
1 00111980046 TWIN POWER GT2 2400 8MGT 30 BELT
2 87001130000
3 87001120000
4 00111000077 SELF BLO. SCREW M14
5 00111500004 WASHER 15,2X28X2.5
6 00111300099 SCREW
7 00111150019 NUT M14 6S
8 00111000076 SCREW TE M10X25
9 00111550005 WASHER M10
10 00111550010
11 00111000070 WASHER P. 11X30X2.5 ZNT
12 00111900006 TONGUE A 6X6X18
13 87001310000
14 87001000055
15 87001000003
16 87001000005
17 87001000006
18 87001140000 SUPPORT
19 00777100025 KOYO BEARING 6304 2RS
20 00777100001 KOYO BEARING 6205 2RS
21 00111450003 SCREW WASHER M8X20
22 87001000009
23 87001000008
24 89001220002 BEARING PROTECTION DISC
25 87001000001 SUPPORTO ALBERO LAME ZNT
26 87001000002
27 87001000056
28 00111250021 8MA METB NUT
29 90110000001 SPACER WHEEL
30 87001210000 112-GTR MOWER DECK FRAME
31 87001200000 COUPLE RIGHT REENTERING BLADE
32 87001190000 COUPLE LEFT REENTERING BLADE
33 94014000015 RIGHT PULLEY SUPPORT
34 94014000014 BLADE CENTERING SPACER
35 94014000025 BLADES SHAFT COVER
36 00111320001 STUD BOLT M8X16
37 00111250016 SELF BL. NUT UNI 7474
38 00111500028 WASHER P 13X30X4
40 94014180000 BLADES DISC D=340
41 87001250000 GTR MOWER DECK CARRIER FRAME
42 95139201000 WHEEL TROLLEY FORK
43 95139200001 TROLLEY SHAFT WHEEL
44 00111750005 SPLIT 4X50
45 95139205000 FILLED WHEEL 8x3.00-4
46 90110000001 SPACER WHEEL
48 00111500011 WASHER 20X30X2
49 00111650013 SNAP RING D.20X1,5 E
50 00777270010 CLOSED CAP 35X7
51 90106000007 TROLLEY BUSHING
52 00111000170 WASHER 17X30X3
53 00111000175 PIN"R" D.4
54 91100000008 CLEANING HOOK
55 87001000035 BANDELLA PIATTO RASAERBA
56 00111970082 NO SCALPING WHEEL
57 87001270001 PROTEZIONE PIATTO
59 00111990017 BUSHING WITH EDGE TFF 20/16,5
60 87001000045
61 87001000010
62 00777100059 BEARING CLA 6005 2RS1 25X47X12




# P/N DESCRIPTION GTR REF. 43 - 00555501450
63 87001000004 SPACER

64 95125000010 ROLLBAR PIN

65 00111750004 "BETA DECQO" SPLIT PIN

66 87001150000 PULLEY SUPPORT PLATE

67 87001000063 BELT STOP PIN

68 00111000165 GROWER WASHER M10

70 95598020000 COMPLETE BLADE SCREW TG TECh AND GTS



